
Item Qty. Code Max. Torque Qty.

1 1  Set 393240AA - 1

2 2  Set 3912240AB - 1

3 2 Piece 391223EA - 1

4 1  Set 393244AA Auxiliary rear bracket - 1

5 6 Piece 372240BA 3/8" Bolt plate 30 Lb.Ft

6 2 Piece 378312 1/2" Bolt plate 75 Lb.Ft

7 2 Piece 3713312 5/16" Bolt plate 11 Lb.Ft

1 KTE-393245 -

8 12 Piece - 5/16" x 1" Hex head bolt black plate. 11 Lb.Ft

9 12 Piece - 5/16" Flat washer black plate. -

10 12 Piece - 5/16" Lock washer black plate. -

11 12 Piece - 11 Lb.Ft

12 8 Piece - 5/16" Vinyl Gasket -

13 16 Piece - 3/8 x 1" Hex head bolt. 30 Lb.Ft

14 20 Piece - 3/8" Flat washer. -

15 20 Piece - 3/8" Lock washer. -

16 8 Piece - 30 Lb.Ft

17 12 Piece - M8 x 25mm Hex head bolt. 30 Lb.Ft

18 2 Piece - 11 Lb.Ft

19 14 Piece - 5/16" Flat washer. -

20 14 Piece - 5/16" Lock washer. -

21 2 Piece - 1/2" Flat washer. -

22 2 Piece - -

23 2 Piece - 75 Lb.Ft

Instructions

1/2" Lock washer.

1/2" Hex nut.

HARDWARE KIT INCLUDES:

5/16" Hex nut black plate.

3/8" Hex nut.

5/16" Hex nut.

Ratchet

Ratchet extension

Product Image

Parts List Required Tools (Not included)

Description Description

Front bracket 1/2 - 9/16 - 3/4" Socket & Wrench

Middle and rear bracket 13mm Socket & Wrench

Auxiliary front bracket

DODGE RAM 1500 CREW CAB AND QUAD CAB
2015              

2016 

393245                                   

6843995

INSTALLATION INSTRUCTIONS

                Do not attempt to install this product on any vehicle other than the one it is designed for and listed above!

1. Before beginning the installation, please read all directions carefully and verify that all necessary hardware is accounted for. If

any parts are missing, stop the installation and contact your distributor immediately.

2. To maintain and care this product, keep it clean and do not use abrasive cleaners or polish waxes. We recommend to use only

automotive wax such as pure carnauba to avoid scratches and rust.

3. The approximate installation time is 50 min.

4. This installation uses 3 brackets per side, (Photo 1).

1

PassengerDriver

Driver Passenger

Middle 

Driver  Side

Rear    Driver  

Side

2

3 4

5 6

PHOTO 1

FRONT 
BRACKET

MIDDLE 
BRACKET

REAR 
BRACKET

DESIGN      QUALITY                FODI7.003.E REVISION DATE: 7-29-2016 PAGE 1 / 5

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text
7

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text

HP User
Typewritten Text



Front Bracket.

5. Begin the installation on the driver side of the vehicle.

6. If the vehicle has (2) hexagon shaped holes in the rocker panel at the front of the cab, remove the tape covering the

obround hole in the rocker panel, and install (1) 3/8” T-Plate in the rocker panel and install (1) vinyl gasket over the threads to

prevent the T-Plate from falling into the body, (Photo 2). Align the nuts welded to the T-Plate with the hexagon holes in the

rocker panel and attach the driver side front bracket to the rocker panel using the (2) 3/8” X 1 1/4” hex bolts, (2) 3/8” flat

washers and (2) 3/8” lock washers, (Photo 3). Leave the bolts loose for final adjustment.

PHOTO 3PHOTO 2

Front Bracket

7. If the vehicle has (2) M8 threaded inserts in the rocker panel at the front of the cab, (Photo 4). Attach the driver side front

bracket to the rocker panel using (2) M8 hex bolts, (2) 5/16” lock washers and (2) 5/16” flat washers, (Photo 5). Leave the bolts

loose for final adjustment.

PHOTO 4 PHOTO 5

8. Locate the obround hole in the bottom of the frame rail (Photo 6) and install one 5/16” T-Bolt in the hole. Attach one of the

front auxiliary brackets to the bottom of the frame using the T-Bolt (1) 5/16” flat washer, (1) 5/16” lock washer and (1) 5/16” hex

nut. Attach the opposite end of the auxiliary bracket to the underside of the upper tab on the front bracket using (1) 3/8” x 1”

hex bolt, (1) 3/8” flat washer, (1) 3/8” lock washer and (1) 3/8” hex nut, (Photo 7). Leave the nuts and bolts loose for final

adjustment.

Front Auxiliary Bracket

PHOTO 6 PHOTO 7

DESIGN      QUALITY                FODI7.003.E REVISION DATE: 7-29-2016 PAGE 2 / 5



9. Locate the obround hole in the bottom of the frame cross member (Photo 8) and install one 5/16” T-Bolt in the hole. Attach

one of the front auxiliary brackets to the bottom of the cross member using the T-Bolt (1) 5/16” flat washer, (1) 5/16” lock

washer and (1) 5/16” hex nut. Attach the opposite end of the auxiliary bracket to the underside of the lower tab on the front

bracket using (1) 3/8” x 1” hex bolt, (1) 3/8” flat washer, (1) 3/8” lock washer and (1) 3/8” hex nut, (Photo 9). Leave the nuts and

bolts loose for final adjustment.

Front Auxiliary Bracket (Eco Diesel)

PHOTO 8 PHOTO 9

Center & Rear Bracket

10. If the vehicle has hexagon holes in the rocker panel at the center and rear of the cab, remove the tape covering the

obround hole in the rocker panel, and install (1) 3/8” T-Plate in the rocker panel and install (1) vinyl gasket over the threads to

prevent the T-Plate from falling into the body, (Photo 10). Align the nuts welded to the T-Plate with the hexagon holes in the

rocker panel and attach one of the (center/rear) brackets to the rocker panel using the T-Plate, (2) 3/8” X 1” hex bolts, (3) 3/8”

flat washers, (3) 3/8” lock washers and (1) 3/8” hex nut, (Photo 11). Leave the nut and bolts loose for final adjustment.

PHOTO 11PHOTO 10

Center & Rear Bracket

11. If the vehicle has M8 threaded inserts in the rocker panel at the center and rear of the cab; install (1) 3/8” T-Plate in the

oblong hole in the rocker panel and install (1) vinyl gasket over the threads to prevent the T-Plate from falling into the body,

(Photo 12). Rotate the T-Plate so the nuts welded to the T-Plate clear the M8 threaded inserts in the rocker panel then attach

one of the (center/rear) brackets to the rocker panel using the T-Plate (1) 3/8” flat washer, (1) 3/8” lock washer, (1) 3/8” hex

nut, and (2) M8 hex bolts, (2) 5/16” lock washers and (2) 5/16” flat washers, (Photo 13). Leave the nut and bolts loose for final

adjustment.

PHOTO 12 PHOTO 13

DESIGN      QUALITY                FODI7.003.E REVISION DATE: 7-29-2016 PAGE 3 / 5



13. If installing Composite side steps, install (6) 5/16" square head bolts (included with side steps) in the aluminum rail on the

underside of the side step. Place the side step on top of the brackets so the threads of the square head bolts align and extend

through the holes in the brackets. Secure the side step to each bracket using the square head bolts, (2) 5/16” flat washers, (2)

5/16” lock washers and (2) 5/16” hex nuts. Align the side step with the vehicle then tighten all side step and bracket nuts and

bolts.

14. If installing 4”, 5" or 6" Multi Fit side steps place the side step on top of the brackets and position the U-brackets (included

with the side steps) inside the open channel in the bottom of the side step. Align the threaded holes in the U-brackets with the

holes in the brackets and secure the side step to each bracket using the U-bracket, (2) 5/16" x 1” hex bolts, (2) 5/16” lock

washers and (2) 5/16” flat washers. Align the side step with the vehicle then tighten all side step and bracket nuts and bolts.

5", 6" Widesider XL

9

10

11

4”, 5” & 6" Widesider Platinum I & 4”& 5” Fusion

U-bracket

8

9

10

6” Widesider Platinum II

U-bracket

8

9

10

Rear Auxiliary Bracket

12. Locate the obround hole in the side of the frame rail (Photo 14) and install (1) 1/2” T-Bolt in the hole, and install (1) vinyl

gasket over the threads to prevent the T-Bolt from falling into the frame. Attach the driver side auxiliary brackets to the side of

the frame using the T-Bolt, (1) 1/2” flat washer, (1) 1/2” lock washer and (1) 1/2” hex nut. Attach the opposite end of the

auxiliary bracket to the tab on the (center/rear) bracket using (1) 3/8” x 1” hex bolt, (1) 3/8” flat washer, (1) 3/8” lock washer

and (1) 3/8” hex nut, (Photo 15). Leave the nuts and bolts loose for final adjustment.

PHOTO 14 PHOTO 15

DESIGN      QUALITY                FODI7.003.E REVISION DATE: 7-29-2016 PAGE 4 / 5



16. Repeat the above installation steps to install the brackets and side step on the passenger side of the vehicle.

17. Remember to check and repair the hardware periodically.

15. If installing 415 side steps place the side step on top of the brackets, align the threaded inserts in the side step with the holes 

in the brackets and secure the side step to each bracket using (2) 5/16" x 1” hex bolts, (2) 5/16” lock washers and (2) 5/16” flat

washers. Align the side step with the vehicle then tighten all side step and bracket nuts and bolts.

415 Series Side Step

8

9

10

DESIGN      QUALITY                FODI7.003.E REVISION DATE: 7-29-2016 PAGE 5 / 5



INSTALATION INSTRUCTIONS

UNIVERSAL RUNNING BOARD

Parts List

Item QTY Code Description

1 1 set Running Board

2 6 pcs 397872AA U (clamp) bracket

Required Tool:

A. Ratchet w/5” extension

B.  15mm wrench

C. 17mm 12-point socket

1.  Before  beginning the installation  read all  instructions  thoroughly  and  verify  that  all  hardware is

accounted for.  if there are any listed parts missing, please notify your distributor immediately.

2. To maintain and care this product keep it clean and do not use abrasive cleaners or polish waxes. It

is recommended to use only non-abrasive automotive wax such as pure carnauba to avoid scratches

and rust.

3. Once the main brackets are installed (sold separately), the approximate installation time is 15 min.

4. Identify the outboard side of the runnning board prior to install. See illustration 1.

5. Place the U brackets inside the Running Board. Move them to align to the main brackets. 

6. Place the flat and lock washers with the square head bolts. This hardware kit is included on the main

brackets that are (sold separately). See illustration 2.

7. Align the Running board and tighten the bolts using the wrench or the socket.

8. NOTE: For some regular cabs only two U brackets are needed per side.

1

2

Illustration 2Illustration 1

Outboard

“U” Bracket

Hardware kit

Main Bracket 

(sold separately)



INSTRUCTIVO DE INSTALACIÓN

ESTRIBO UNIVERSAL

Lista de partes

ítem Cant Código Descripción

1 1 jgo. Estribos

2 6 pzas 397872AA Bracket “U”

Herramienta Requerida:

A. Matraca c/extensión 5”
B. Llave española 15mm 
C. Dado estriado 17mm

1.  Lea  y  comprenda  perfectamente  todas  las  instrucciones  antes  de  comenzar  la  instalación.  Si
alguna de las partes listadas no se encuentra, no continúe con la instalación y llame a su distribuidor
inmediatamente para obtener los componentes faltantes.

2. Para el cuidado y mantenimiento de este producto se recomienda mantenerlo limpio y no utilizar
ceras abrasivas con el fin de proteger el acabado.

3.  Una  vez  instalados  los  brackets  (se  venden  por  separado),  el  tiempo  de  instalación  de  este
producto es de 15 min.

4. Identifique la cara exterior del estribo, ésta es la que tiene la ceja más grande por la parte de
abajo. Ver ilustración 1.

5. Coloque los brackets U dentro del  Running board y desplácelos para alinearlos con el  bracket
principal. Ver ilustración 2.

6. Coloque rondanas planas y de presión con los tornillos cabeza cuadrada. Esta tornillería va incluida
dentro de los brackets (que se venden por separado). Ver ilustración 2.

7. Alineé el Running board y apriete la tornillería, usando la llave española ó el dado estriado.
NOTA: En algunos casos para cabinas regulares (estribos con una huella por lado), sólo se utilizan dos
brackets U por lado.

Ilustración 2Ilustración 1

Exterior de estribo

Bracket “U”

Tornillería incluida 
en el kit de 
brackets

Bracket 
(se vende por separado)

1

2



INSTALATION INSTRUCTIONS

UNIVERSAL RUNNING BOARD

Parts List

Item QTY Code Description

1 1 set Running Board

2 6 pcs 397872AA U (clamp) bracket

Required Tool:

A. Ratchet w/5” extension

B.  15mm wrench

C. 17mm 12-point socket

1.  Before  beginning the installation  read all  instructions  thoroughly  and  verify  that  all  hardware is

accounted for.  if there are any listed parts missing, please notify your distributor immediately.

2. To maintain and care this product keep it clean and do not use abrasive cleaners or polish waxes. It

is recommended to use only non-abrasive automotive wax such as pure carnauba to avoid scratches

and rust.

3. Once the main brackets are installed (sold separately), the approximate installation time is 15 min.

4. Identify the outboard side of the runnning board prior to install. See illustration 1.

5. Place the U brackets inside the Running Board. Move them to align to the main brackets. 

6. Place the flat and lock washers with the square head bolts. This hardware kit is included on the main

brackets that are (sold separately). See illustration 2.

7. Align the Running board and tighten the bolts using the wrench or the socket.

8. NOTE: For some regular cabs only two U brackets are needed per side.

1

2

Illustration 2Illustration 1

Outboard

“U” Bracket

Hardware kit

Main Bracket 

(sold separately)



INSTRUCTIVO DE INSTALACIÓN

ESTRIBO UNIVERSAL

Lista de partes

ítem Cant Código Descripción

1 1 jgo. Estribos

2 6 pzas 397872AA Bracket “U”

Herramienta Requerida:

A. Matraca c/extensión 5”
B. Llave española 15mm 
C. Dado estriado 17mm

1.  Lea  y  comprenda  perfectamente  todas  las  instrucciones  antes  de  comenzar  la  instalación.  Si
alguna de las partes listadas no se encuentra, no continúe con la instalación y llame a su distribuidor
inmediatamente para obtener los componentes faltantes.

2. Para el cuidado y mantenimiento de este producto se recomienda mantenerlo limpio y no utilizar
ceras abrasivas con el fin de proteger el acabado.

3.  Una  vez  instalados  los  brackets  (se  venden  por  separado),  el  tiempo  de  instalación  de  este
producto es de 15 min.

4. Identifique la cara exterior del estribo, ésta es la que tiene la ceja más grande por la parte de
abajo. Ver ilustración 1.

5. Coloque los brackets U dentro del  Running board y desplácelos para alinearlos con el  bracket
principal. Ver ilustración 2.

6. Coloque rondanas planas y de presión con los tornillos cabeza cuadrada. Esta tornillería va incluida
dentro de los brackets (que se venden por separado). Ver ilustración 2.

7. Alineé el Running board y apriete la tornillería, usando la llave española ó el dado estriado.
NOTA: En algunos casos para cabinas regulares (estribos con una huella por lado), sólo se utilizan dos
brackets U por lado.

Ilustración 2Ilustración 1

Exterior de estribo

Bracket “U”

Tornillería incluida 
en el kit de 
brackets

Bracket 
(se vende por separado)

1

2


